

TEST REPORT

Page 1/3

07 May 2019

5F Annex Dragon Pearl Plaza 2123 Pudong Avenue Shanghai 200135 - P.R. CHINA Tél.: +86 21 68 55 50 32

Fax: +86 21 68 55 50 33 E-mail: ctcshanghai@ctcgroupe.com

崔颖 / felix.fu@xzglove.com

崔颖 / RD@xzglove.com

APPLICANT: XZ (KUNSHAN) CO., LTD (C05446)

No. 99, SongNan Road, Qiandeng Town, Jiangsu Province,

KunShan City,

215300 China

. KS CHINA

Date of receipt :28 Jan. 2019

:28 Jan. 2019 Testing period

:07 May 2019

Buyer: --

Reference no. :1STG-8A27HN

Test(s) requested

: REGULAR Service

Brand / Section

Season

End use Factory name

Factory code

For CE Marking: Yes

Report No.: S190100936_1

Previous report Product category

Product type

Test stage :FIRST TEST

Supplier name Exported to

1. Conclusion:

	<u>Tests description</u>	Conformity	
	EN 511		
1	Contact cold	Level 1	

Pass: requirements met Fail: requirements not met None: no requirement for this test $\underline{N/A}$: not applicable

Approved by

Henry YAN Laboratory Manager



TEST REPORT

Page 2/3

Report No.: S190100936_1

07 May 2019

APPLICANT: XZ (KUNSHAN) CO., LTD (C05446)

2. Sample(s) description assigned by laboratory:

<u>Size</u>	Analyzed product	<u>Description</u>	Sample information
	GLOVE		
		Palm	



190100936



TEST REPORT

Page 3/3

Report No.: S190100936_1

07 May 2019

APPLICANT: XZ (KUNSHAN) CO., LTD (C05446)

3. GLOVE/

Palm

	Method	Client Requirement	Unit	Result	Conformity
▲ 4.6. Contact cold	EN 511: 2006				
Thermal resistance-R			m²K/W	0.040	
Performance level				Level 1	

END OF TEST REPORT

▲: The test was carried out by external accredited laboratory under their accreditation scope.

Table of Performance Level for Glove

Test Item	Performance Level					
100110111	0##	1	2	3	4	5
Contact cold (EN 511) Thermal resistance (m² K/W) (minimum)		>=0.025	>=0.050	>=0.100	>=0.150	
Thermal resistance (m² K/W) (maximum)		<0.050	<0.100	<0.150		

Performance level 0 means the glove falls below the minimum performance level for the given individual hazard

